m Modelo BG-5
DESBARBADORA ANGULAR 125MM.

75 for 4" series
76 for 5" series

39 @
Parts for 5" Wheel Parts for 4" Wheel
[FaEr = S —

106 ——

110

113
DUT -fype

g 1002
108

112
114

ST-7744(5)L(G)-P-1204D-FY

Pol. Ind. Eitua n®52 Pab.5A - 48240 Berriz (Bizkaia)
AIRJALDE Telf.:946 236 010 | Fax.:946 236 011 | airtalde@airtalde.es | www.airtalde.es



m DESBARBADORA ANGULAR 125MM.

PART LIST
No. [ Parts No. Description Q'ty] [ No.T Parts No. Description Qty
1 7744-01 Handle (Lever Type) 1 55 7744-55 Flat Washer [M8] 1
2 7744-02 Valve Bushing 1 56 7744-56 Spring Washer [S8] 1
3 7744-03 Air Inlet Busing 1 57 7744-57 Snep Ring [S6] 1
4 7744-04 Filter 1 59A | 7744-59A Exhaust Stack 1
5 7744-05 Valve Body Connector 1 61A 7744-61A Muffler Stem Assembly 1
6 7744-06 Valve Body Nut 1 66 7744-66 O-Ring [24.2*2] 1
7 7744-07 Safety Pin 1 67 7744-67 Governor Valve 1
8 7744-08 Valve Lever 1 68 7744-68 Governor Cage 1
9 7744-09 Valve 1 69 7744-69 Governor Spindle 1
10 7744-10 Roll Pin (3.5x20) 1 70 7744-70 Governor Weight 2
11 7744-11 Cone Spring (10x16x16) 1 71 7744-71 Roll Pin (3x18) 2
12 7744-12 Snap Ring [R18] 1 72 7744-72 Adjusting Spacer (12x8xt) 1
13 7744-13 O-Ring [7*2] 1 73 7744-73 Pin (2.5x5) 1
14 7744-14 0-Ring [13.6*1.5] 2 74 7744-74 Spacer (12x8.6x1.5) 1
15 7744-15 Spring (6x18) 1 75 7744-75 4" Series Spring (11.5x11) 1
16 7744-16 Valve Body 1 76 7744-76 5" Series Spring (11.5x12) 1
17 774417 Valve Body Connector 1 78 7744-78 Wheel Holder Flange 1
18 7744-18 Valve 1 79 7744-79 Wheel Guard 1
19 7744-19 Valve Handle 1 80 7744-80 Head Bolt (M5x18) 1
20 7744-20 Valve Bushing 1 81 7744-81 Nut [M5)] 1
21 7744-21 Valve Body Nut 1 82 7744-82 Spring Washer [S5] 1
22 7744-22 Band 1 83 7744-83 Snap Ring (16x1) 1
23 7744-23 Filter 1 84 7744-84 Wheel Spindle (M8x1.25P)(4") 1
24 7744-24 Pin (3x6) 1 85 7744-85 Wheel Nut Flange (5/8")(4") 1
25 7744-25 Roller Pin (4x11) 1 86 7744-86 Hexagon Socket Flange Hesd Bolt (M8x18) | 1
26 7744-26 Spring (18x25) 1 87 7744-87 Snap Ring [R14] 1
27 7744-27 Spring (34x20) 1 38 7744-88 Wheel Spindle -3/8x24NUF(4") 1
28 7744-28 0-Ring [13.6*1.6] 1 89 7744-89 Wheel Nut Flange-3/8X24UNF(4") | 1
29 7744-29 Caring 1 90 7745-90 Wheel Holder Flange 1
30 7744-30 Rear Plate Spacer 1 91 7745-91 Wheel Guang 1
31 7744-31 Rear Plate 1 92 7745-92 Head Bolt (M5x18) 1
32 7744-32 Cylinder 1 93 7745-93 Nut [M5] 1
33 7744-33 Rotor 1 94 7745-94 Spring Washer [S5] 1
34 7744-34 Vane 4 95 7745-95 Snap Ring (16x1) 1
35 7744-35 Front Plate 1 96 7745-96 Wheel Springle-M8x1.25P(5") 1
36A 7744-36A Dirving Gear 1 97 7745-97 Wheel Nut Flange (7/8") 1
37A | 7744-37A Dirving Gear 1 98 7745-98 Hexagon Socket Flange Head Bolt{M8x18]| 1
38 7744-38 Casing Rear Cover 1 99 7745-99 Snap Ring [R14] 1
39 7744-39 Casing Front Cover 1 100 7745-100 Wheel Spindle 3/8"x24UNF(5") 1
40 7744-40 Heli Sert (M8x1D) 1 101 7745-101 Wheel Nut Flange 3/8"x24UNF(5")| 1
41A | T744-41A Oiler 1 102 7744-102 Shanner (19x4x20) 1
42 7744-42 Roll Pin (3x10) 1 103 7744-103 Allen Wrench (6mm) 1
43 7744-43 Key (3x8) 1 106 7744-106 Wheel Holder Flange 1
44 7744-44 Spacer (35x31x0.5) 1 107 7745-107 Wheel Spindle-5/8"x11UNC(5") 1
46 7744-46 Adjusting Spacer (35x31xt) 2 108 7745-108 Wheel Nut Flange-5/8"x11TUNC(5") [ 1
48 7744-48 Snap Ring (30x1) 1 109 7745-109 Spanner [6*30*17] 1
49 7744-49 Bearing [606Z27] 1 110 7745-110 Wheel Holder Flange (M14*2.0) 1
50 7744-50 Bearing [629Z27] 2 111 7745-111 Wheel Spindle (M14*2.0)(5") 1
51 7744-51 Bearing [62027] 1 112 7745-112 Wheel Nut Flange (M14*2.0)(5") 1
52 7744-52 0-Ring [39.6*2] 1 113 7745-113 Wheel Holder Flange (M14*1.5)(5") | 1
53 7744-53 Felt Ring (22x32x4) 1 114 7745-114 Wheel Spindle (M14*1.5)(5") 1
54 7744-54 Dead Handle 1 115 7745-115 Wheel Nut Flange (M14*1.5)(5") 1

ST-7744(5)L(G)-P-1204D-FY




